
Appendix E: Tapering Opioid Medication: Considerations for Clinical Practice
Rationale
Long-term use of opioid analgesics is the largest risk factor in developing opioid use disorder (OUD).1 Therefore, it is important to carefully weigh the benefits offered by opioid therapies and compare them against risks from use of opioid analgesics and taper opioid medications if risks outweigh benefits. The purpose of this guideline is to summarize the state of clinical guidelines on safe tapering of opioids. Please refer to the most up-to-date guidelines for opioid tapering regarding the selection of appropriate patients and creation of tapering plans.
Definitions
Chronic Pain – Pain persisting or recurring for more than 3 to 6 months and can be caused by a disease or condition, injury, medical treatment, inflammation, or an unknown reason.1,2
Acute Pain – Pain that usually starts suddenly and has a known cause, like an injury or surgery. It normally gets better as your body heals and lasts less than 3 months.1
Oral Morphine Milligram Equivalents (MME) – The number of milligrams of (oral) morphine an opioid dose is equal to when prescribed. Calculating oral MME accounts for differences in opioid drug type and strength.1 
Planning Opioid Tapering
Opioid tapering involves six steps:
1. Assess risks vs. benefits of tapering.
2. Determine the total opioids prescribed (oral MMEs) and tapering speed.
3. Determine the order of tapering specific opioid medications if more than one is prescribed.
4. Plan treatment to proactively manage withdrawal symptoms from tapering opioid medication(s).
5. Plan treatment options to manage pain through non-opioid and non-medication options.
6. Plan the frequency of following up with the patient during the taper.
Step 1 – Assess Risks vs. Benefits of Tapering
The clinician must weigh the risks vs. benefits of continued opioid therapy by considering these factors3-6:
· Patient asks for a dosage reduction.
· Suspicion about substance use disorder.
· Patient experiences an overdose or a serious adverse event.
· Patient has medical comorbidities that increase their risk (mental health disorders, pregnancy, sleep apnea, lung disease, liver disease, etc.).
· Patient shows early warning signs for overdose risk.
· Suspicion about drug diversion.
· Patient has been treated with opioids for prolonged period and benefit-to-harm ratio is unclear.
· Absence of clinically meaningful improvement in pain and function (e.g., at least 30% improvement on 3-item PEG scale [average pain, enjoyment of life, general activity]).
· Concomitant use of benzodiazepines.
· Patient requires higher dosages, but there is no evidence of benefit.
Step 2 – Determine Total Opioids Prescribed (Oral MMEs) and Tapering Speed
Opioid tapers can be completed over several months to years, depending on the opioid dose. The clinician must first calculate the total number of oral MMEs (Appendix E-1). Once the total and individual doses of oral MMEs by prescription are calculated, the clinician must then choose with the patient at what speed the opioids should be tapered.
Please refer to the most up-to-date guidelines for opioid tapering regarding the selection of appropriate patients and creation of tapering plans.
Of note, the current Department of Veterans Affairs (VA) Guidelines recommend tapering patients if total MMEs exceed 90.
Slower taper speeds involve dose reduction by approximately 5-20% every 4 weeks, with pauses in taper as needed. Slower taper speeds are recommended when:3,7
· Patient is on relatively higher doses of opioid.
· Patient has been on opioid medications for a longer duration of time.
· Safety permits, gradual taper is more often tolerated.
· It is feasible to complete the tapering over several months to years.
Standard taper speeds involve dose reduction by approximately 10% every 4 weeks.
Faster taper speeds involve dose reduction by approximately 10-20% every week. Faster taper speeds are recommended when:3,7
· Patient is not adherent to the treatment plan.
· Patient shows an escalation of high-risk medication-related behaviors.
· Suspicion of drug diversion or illegal activities is present.
Rapid taper speeds involve dose reduction by 20-50% of the first dose, followed by reduction of 10-20% every day.
Step 3 – Determine the Order of Tapering Specific Opioid Medications If More Than One Prescribed
If patients are receiving both long- and short-acting opioids, determine which formulation is to be tapered first based on: 3,7
· Patient safety.
· Medical history.
· Mental health conditions.
· Patient preference (tapering both formulations simultaneously may be appropriate).
It is recommended to first taper long-acting opioids, followed by short-acting opioids.
Step 4 – Plan Early Treatment of Withdrawal Symptoms
Patients may experience several withdrawal symptoms during opioid tapering (Table 1).4 
[bookmark: _Ref59557883]Table 1. Potential opioid withdrawal symptoms
	Early Symptoms
(hours to days)
	Late Symptoms
(days to weeks)
	Prolonged Symptoms
(weeks to months)

	· Anxiety/restlessness
· Rapid, short respirations
· Runny nose, tearing eyes, sweating
· Insomnia
· Dilated, reactive pupils
	· Runny nose, tearing eyes
· Rapid breathing, yawning
· Tremor, diffuse muscle spasms/aches
· Piloerection
· Nausea, vomiting, and diarrhea
· Abdominal pain
· Fever, chills
· Increased white blood cells, if sudden withdrawal
	· Irritability, fatigue
· Bradycardia
· Decreased body temperature
· Craving
· Insomnia



Withdrawal symptoms are not life-threatening and can be minimized with slower tapers. Early symptoms generally resolve within 5-10 days after initiating the opioid taper. However, some symptoms may resolve slower, depending on the half-life of the opioid medication (e.g., methadone). Symptoms such as fatigue, mental functioning, pain, and well-being generally improve over time.3 
Medication therapy can be used to proactively manage withdrawal symptoms when beginning patients on an opioid taper. These medications are especially useful during faster tapers.7
Considerations with managing opioid withdrawal (Table 2):
· Do NOT treat withdrawal symptoms with an opioid or benzodiazepine.
· Use short-term oral medications to manage withdrawal symptoms (Clonidine patches recommended).
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	Indication
	Treatment Options

	Autonomic symptoms (sweating, tachycardia, myoclonus)
	First line
· Clonidine 0.1-0.2 mg oral every 6-8 hours; hold dose if blood pressure < 90/60 mmHg (0.01 – 0.2 mg 2-4 times daily is commonly used in the outpatient setting)
· Recommend test dose (0.1 mg oral) with blood pressure check 1 hour post dose; obtain daily blood pressure checks; increasing dose requirements additional blood pressure checks
· Re-evaluate in 3-7 days; taper to stop; average duration 15 days
Alternatives
· Baclofen, gabapentin, tizanidine

	Anxiety, dysphoria, lacrimation, rhinorrhea
	· Hydroxyzine 25-50 mg 3 times a day as needed
· Diphenhydramine 25 mg every 6 hours as needed*

	Myalgias
	· NSAIDs (e.g., naproxen 375-500 mg twice daily or ibuprofen 400-600 mg 4 times daily)**
· Acetaminophen 650 mg every 6 hours as needed
· Topical medications like menthol/methyl salicylate cream, lidocaine cream/ointment

	Sleep disturbance
	· Trazodone 25-300mg orally at bedtime

	Nausea
	· Prochlorperazine 5-10 mg every 4 hours as needed
· Promethazine 25 mg orally or rectally every 6 hours as needed
· Ondansetron 4 mg every 6 hours as needed

	Abdominal cramping
	· Dicyclomine 20 mg every 6-8 hours as needed

	Diarrhea
	· Loperamide 4 mg orally initially, then 2 mg with each loose stool, not to exceed 16 mg daily
· Bismuth subsalicylate 524 mg every 0.5-1 hour orally, not to exceed 4192 mg/day


*Avoid for persons > 65 years’ old
**Caution in patients with risk of GI bleed, renal compromise, and cardiac disease
Step 5 – Plan Treatment Options to Manage Pain Through Non-Opioid and Non-Opioid Medication Options
There are several non-opioid and non-medication options that can help manage the patient’s pain during opioid tapering (Table 3).8
[bookmark: _Ref59561185]Table 3. Non-opioid and non-opioid medication options
	Pain Area
	Treatment Options
	Description

	Low Back Pain
	Self-care and education in all patients
	Advise patients to remain active and limit bedrest

	
	Nonpharmacological treatments
	Exercise, cognitive behavior therapy, interdisciplinary rehabilitation

	
	Medications
	· First-line: acetaminophen, non-steroidal anti-inflammatory drugs (NSAIDs)
· Second-line: serotonin and norepinephrine reuptake inhibitors (SNRIs)/tricyclic antidepressants (TCAs)

	Migraine
	Preventative treatments
	· Beta-blockers
· TCAs
· Antiseizure medications
· Calcium channel blockers
· Non-pharmacological treatments (cognitive behavioral therapy, relaxation, biofeedback, exercise therapy)
· Avoid migraine triggers

	
	Acute treatments
	· Aspirin, acetaminophen, NSAIDs (may be combined with caffeine)
· Anti-nausea medication
· Triptans-migraine specific

	Neuropathic Pain
	Medications
	· TCAs, SNRIs, gabapentin/pregabalin, topical lidocaine

	Osteoarthritis
	Nonpharmacological treatments
	· Exercise, weight loss, patient education

	
	Medications
	· First-line: Acetaminophen, oral NSAIDS, topical NSAIDs
· Second-line: Intra-articular hyaluronic acid, capsaicin (limited number of intra-articular glucocorticoid injections if acetaminophen and NSAIDS insufficient)

	Fibromyalgia
	Patient education
	· Address diagnosis, treatment, and the patient’s role in treatment

	
	Nonpharmacological treatments
	· Low-impact aerobic exercise (e.g., brisk walking, swimming, water aerobics, or bicycling), cognitive behavioral therapy, biofeedback, interdisciplinary rehabilitation

	
	Medications
	· FDA-approved: Pregabalin, duloxetine, milnacipran
· Other options: TCAs, gabapentin




Step 6 – Plan the Frequency of Following Up with the Patient During the Taper
The frequency of following up with the patient depends on the speed of the tapering plan. The VA/DoD recommends the followup schedule in Table 43.
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	Followup
	Slowest Taper
(over years)
	Slower Taper
(over months)
	Faster Taper
(over weeks)
	Rapid Taper
(over days)

	When
	1 to 4 weeks after starting taper, then monthly before each reduction
	1 to 4 weeks after starting taper, then monthly before each reduction
	Weekly before each dose reduction
	Daily before each dose reduction or, if available, offer inpatient admission

	Who
	PACT Team*

	How
	Clinic and/or telephone**
	Clinic and/or telephone**
	Clinic and/or telephone**
	Hospital, clinic, or telephone**

	What
	Patient function, *** pain intensity, sleep, physical activity, personal goals, and stress level


*Followup for tapering is recommended to be a team function with various team members taking on roles in which they have demonstrated specific competencies. Mental health practitioners may need to be included in the followup plan.
*A Patient Aligned Care Team (PACT Team) provides care centered around the patient’s goals by a team of collaborative healthcare providers, and along with the patient, also includes the patient’s family members and caregivers as part of the team.
**Providers will need to determine whether a telephone or in-clinic appointment is appropriate based on the risk category of the veteran. A veteran with high risk due to a medical condition may have decompensation during the taper and may require a clinic visit over telephone followup. If there are issues with the veteran obtaining outside prescriptions or they are displaying other aberrant behaviors during the taper, providing followup in a clinic visit may be more optimal than a telephone visit.
***Quality of Life Scale for patients with pain
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Higher doses of opioid medication are associated with higher risk of death by overdose. Therefore, it is important to calculate the MME of opioid medication to enable close monitoring of the safety of opioid medication. The CDC has provided the following resource to calculate oral MME (Figure E 1).9
USE EXTRA CAUTION: 
Methadone: the conversion factor increases at 
higher doses 
Fentanyl: dosed in mcg/hr instead of mg/day, and 
absorption is affected by heat and other factors [image: CDC oral morphine milligram equivalent dose (oral MME) calculator describing the steps for oral MME calculation (e.g., determine the total daily amount of each opioid the patient takes, convert each amount to MMEs by multiplying the dose for each opioid by the conversion factor, and add all MMEs together for total oral MMEs)
CAUTION: 
Do not use the calculated dose in MMEs to determine dosage for converting one opioid to another—the new opioid should be lower to avoid unintentional overdose caused by incomplete cross-tolerance and individual differences in opioid pharmacokinetics. Consult the 
medication label. 
USE EXTRA CAUTION: 
Methadone: the conversion factor increases at higher doses 
Fentanyl: dosed in mcg/hr instead of mg/day, and absorption is affected by heat and other factors. 

]
[bookmark: _Ref59504662]Figure E 1. Oral MME calculation
2
image1.emf

